Choose Category

     Quick Search   Minimize
  

Product List
Disc Stabilizer Typical Assembly
Quantity 
 

 

 

KeyQtyPart #Description
12315-041 U-bolt 5/8” for 2 1/4” or 2 1/2” diamond bar
22315-204 Clamp Half clamp for 2 1/4” or 2 1/2” bar
33100-120Bolt 1/2” x 2 1/2”, Grade 5
(Not Available)
42100-112Bolt 3/8”-24UNF x 2 1/2”, Grade 5
(Not Available)
51303-406 Shaft 1” x 11 7/8” long
62108-018Lock washer 3/8”
(Not Available)
72102-022Nut 3/8”-24UNF
(Not Available)
81303-400 Mounting bracket
92108-002Flat washer 5/8” SAE (used only on slotted holes)
(Not Available)
104108-021Lock washer 5/8”
(Not Available)
114102-008Nut 5/8”
(Not Available)
123102-007Nut 1/2”
(Not Available)
137108-020Lock washer 1/2”
(Not Available)
141315-198 Spring retainer
152340-139 Spring 2” x 24” leaf spring
161340-138 Spring 2” x 12 7/8” leaf spring
172134-003 Bushing 1 1/4”OD x 1”ID x 1 1/2”
181153-029 Decal Grease daily
191153-009 Decal Trademark 1 1/8” x 4 3/4”
202102-028Lock nut 1/2”
(Not Available)
211153-045 Decal Warning for coulters
221110-001Grease fitting 1/4”-28, Straight
(Not Available)
231303-403 Frame 26” long frame, includes item #17
244100-117Bolt 1/2” x 1 3/4”, Grade 5
(Not Available)
252303-408 Spacer 1”OD x 1/2”ID x 2 1/8”
262100-124Bolt 1/2” x 3 1/4”, Grade 5
(Not Available)
271150-006 Seal 2.62”OD x 1.5”ID x .25”
281303-407 Spindle and plate
291120-017 Bearing 1.38” bore
301303-437 Safety guard
311120-044 Bearing race
321302-200 Hub assembly 5 bolt hub, includes items #27, 29, 31, 33, and 35-41
335100-330Wheel bolt 1/2”-20UNF x 1 5/8” wheel bolt
(Not Available)
341166-010 Coulter 27”
355102-039Wheel nut 1/2”-20UNF 45° wheel nut
(Not Available)
361120-015 Bearing race
371120-018 Bearing 1.25” Bore
381108-031Flat washer 7/8”
(Not Available)
391102-036Castle nut 7/8”-14UNF
(Not Available)
401302-206 Dust cap 2.450” dust cap
411104-024Cotter pin 5/32” x 1 1/4”
(Not Available)
421303-499Hub and spindle assembly Includes items #27-29, 31-33, and 35-41
(Not Available)